NEW ISSUE - BOOK-ENTRY ONLY RATING: S&P: “AA-”
See the caption “RATING”

In the opinion of Stradling Yocca Carlson & Rauth, a Professional Corporation, Bond Counsel, under existing statutes, regulations,
rulings and judicial decisions, and assuming the accuracy of certain representations and compliance with certain covenants and requirements
described in this Official Statement, interest on the 2021 Bonds is excluded from gross income for federal income tax purposes and is not an
item of tax preference for purposes of calculating the federal alternative minimum tax imposed on individuals. In the further opinion of Bond
Counsel, interest on the 2021 Bonds is exempt from State of California personal income tax. See the caption “TAX MATTERS.”
[...]
resources were directed towards containing the pandemic and tax revenues sharply declined in early 2020,
although State revenues quickly recovered during the middle and later part of 2020. Identified cases of
COVID-19 and deaths attributable to the COVID-19 outbreak continue to occur throughout the United States,
including the County.

Potential impacts to the City associated with the COVID-19 outbreak include, but are not limited to,
increasing costs and challenges to the public health system in and around the City, cancellations of public
events and disruption of the regional and local economy, with corresponding decreases in the City’s revenues,
including as a result of reduced need for wastewater services (particularly among commercial and hotel
establishments).

In addition, the Governor has suspended utility service shutoffs (including for the Wastewater System)
through December 31, 2021, and the City will not seek to collect late fees or penalties. Although no service

-19-



charges are being forgiven, the City’s accounts receivable amount has increased as a result of the foregoing
policy. See the caption “THE WASTEWATER SYSTEM—Collection Procedures.”

In response to the COVID-19 outbreak, the City declared the Wastewater System to be an essential
service, modified its operations to implement remote work opportunities for employees and provide City
services online, closed many City facilities to the public, cancelled many programs, rentals and community
events and deferred several non-essential capital improvement projects. With improvements in local case
rates, the City has phased in the resumption of normal operations and activities while complying with public
health orders and California Occupational Safety and Health Administration COVID-19 Prevention Plan
mandates. Large gatherings of City personnel at any one time were prohibited for much of 2020 and early
2021 per health officer orders and on-site personnel wore masks and practiced social distancing while working.
City Council and other board meetings occurred via teleconference, and public comment and participation for
City Council meetings was also conducted via teleconference and electronic means. The City has not
experienced and does not at this time foresee a future negative impact on the execution of City services as a
result of the COVID-19 outbreak. The City has worked diligently to provide its employees with personal
protective equipment and voluntary access to vaccinations. To date, there has been no evidence of employee-
to-employee transmission or contraction of COVID-19 from members of the public in the course of an
employee’s work. However, there can be no assurance that absences of employees or City leadership due to
COVID-19 will not adversely impact City operations.

The City also moved Wastewater System employees to multiple locations in order to prevent large
gatherings of personnel at any one time and maintain their health and the operations of the Wastewater System.
In addition, on-site personnel are wearing masks and practicing social distancing while working.

The COVID-19 outbreak is ongoing, and the duration and severity of the outbreak and the economic
and other actions that may be taken by governmental authorities to contain the outbreak or to treat its impact
are uncertain. The ultimate impact of COVID-19 on the operations and finances of the City and the
Wastewater System is unknown. The City reports that Fiscal Year 2020 and 2021 Wastewater System
revenues and expenses were not materially affected by the COVID-19 outbreak. The City’s customer base is
primarily residential and its wastewater rate structure consists of variable and fixed rate components, which
partially mitigates the effect of any reduced wastewater service use by non-residential customers. See the
captions “THE WASTEWATER SYSTEM—Historical Wastewater System Connections” and “THE
WASTEWATER SYSTEM—Wastewater System Rates and Charges.” To date, the City has not experienced
and does not at this time foresee a future negative impact on Wastewater System operations as a result of the
COVID-19 outbreak.

The projected Wastewater System operating results which are set forth under the caption
“WASTEWATER SYSTEM FINANCIAL INFORMATION—Projected Operating Results and Debt Service
Coverage” include the following assumptions based on the trends that the City has seen since the beginning of
the outbreak: (i) projected water sales for Fiscal Year 2022 are assumed to remain Fiscal Year 2019 levels
(prior to the onset of the pandemic) to account for decreased commercial water usage since the implementation
of stay-at-home orders; and (ii) Wastewater System revenues for Fiscal Year 2021 were assumed to be reduced
by approximately $135,000 to account for increased delinquencies and write-offs. The City does not expect to
write off (and has not budgeted for the writeoff of) material amounts in Fiscal Year 2022 as a result of the
suspension of water service shutoffs through December 31, 2021.

The City continues to actively monitor Wastewater System usage, payment delinquencies, revenues
and expenditures so that any further impacts of the COVID-19 pandemic can be anticipated. However, the
City has not experienced and does not at this time foresee a future negative financial impact on Wastewater
System operations as a result of the COVID-19 outbreak, nor does the City expect that the outbreak will have a
material adverse effect on the City’s ability to repay the 2021 Bonds.

-20-



THE WASTEWATER SYSTEM
General

The City provides wastewater service to approximately 24,554 single family residential, 21,646
multifamily residential, 2,618 business and 5 agricultural connections as of June 30, 2021. The Wastewater
System service area covers approximately 34 square miles and includes approximately 90% of the geographic
area of the City and one small subdivision located outside of City limits. The City is the sole provider of
sanitary sewer collection service within its service area and maintains approximately 367 miles of sewer
pipelines and 11 pumping stations.

The HARREF is the City’s principal wastewater treatment facility. The HARREF is a standard activated
sludge treatment plant with a rated capacity of 18 MGD, of which 12.7 MGD is owned by the City. See the
captions “—Hale Avenue Resource Recovery Facility” and “—Sewage Disposal Agreement.”

The HARREF also includes facilities for the tertiary treatment of wastewater, which allows the City to
distribute up to 9 MGD of recycled water from treated wastewater at the HARRF for various City landscape
irrigation customers, including golf courses, school fields, City parks and green belts. Recycled water
deliveries offset higher cost purchases of imported potable water and represent an additional reliable source of
local water supply.

Revenues from both the City’s wastewater service and recycled water sales are pledged to repayment
of the 2021 Bonds.

Hale Avenue Resource Recovery Facility

The HARRF was constructed in 1959 with an original capacity of 1.0 MGD. Major expansions
occurred in 1965 (to 3.0 MGD), 1973 (to 11.0 MGD), 1981 (to 16.5 MGD), 1989 (to 17.5 MGD), 1998 and
2000, when tertiary treatment processes (at an average capacity of 3 to 4 MGD) were added and the HARRF’s
secondary treatment capacity was expanded to 18 MGD.

Treatment at the HARRF consists of physical, biological and chemical methods, which include
screening, sedimentation, chemical precipitation and biological processes. 12.7 MGD of the HARRF’s
capacity is owned by the City and 5.0 MGD, with an option for an additional 0.3 MGD, of the total capacity is
currently owned by the City of San Diego and serves the Rancho Bernardo community south of the City. See
the caption “—Sewage Disposal Agreement.”

The Wastewater System’s average daily flow was approximately 10.3 MGD in Fiscal Year 2021, and
Rancho Bernardo contributed approximately another 2.3 MGD, for a total HARRF average daily flow of
approximately 12.6 MGD in Fiscal Year 2021. Peak wet weather records indicate that the maximum daily
throughput was 27.3 MGD.

Untreated wastewater is conveyed to the HARRF from both the Wastewater System and from the City
of San Diego’s Pump Station 77 in Rancho Bernardo. The City’s wastewater flows enter the plant by gravity
through three primary interceptors measuring 18, 27 and 42 inches in diameter. Wastewater from Rancho
Bernardo is pumped to the HARRF for treatment through approximately 5 miles of 24 inch force main.

Wastewater is treated in several stages. In the pre-treatment stage, raw wastewater is routed through a
screening process, which removes large inorganic material, and a grit removal process, which removes small
inorganic material. Such material is washed, disinfected and disposed of in landfills. After pre-treatment, the
influent enters the primary clarifiers where gravity is used to settle solids to produce primary effluent. The
solids are pumped to the primary digesters where they are broken down by anaerobic organisms. The primary
effluent then enters the secondary treatment stage. The secondary system consists of conventional activated

21-



sludge aeration and clarification. Primary effluent is oxidized and consumed by a cultivated aerobic bio-mass
and forms “mixed liquor.” The mixed liquor (liquid in the aeration tanks) flows into the secondary clarifiers
where gravity is used to separate the water (secondary effluent) from the biosolids. Secondary effluent is then
pumped through the outfall described in the following paragraph for ultimate disposal. Excess secondary
biosolids are pumped to the digesters, where they are mixed with primary sludge and treated for a minimum of
15 days. The volatile (organic content) mass of the combined biosolids are reduced to a stable state and
transferred to the centrifuges for dewatering. The concentrated biosolids are disposed of via land application
offsite and the water is returned to the HARRF. A portion of secondary effluent is sent to the tertiary treatment
process where filters further remove remaining particles. Flow is then disinfected with chlorine application or
ultraviolet light to produce recycled water that meets the standards set forth in Chapter 3 of Division 4 of Title
22 of the California Code of Regulations (“Title 22 Recycled Water”). See the caption “—Recycled Water
System.”

The HARREF’s effluent is discharged to the Pacific Ocean via a 14 mile long land pipeline that
connects to the San Elijo Ocean Outfall, an 8,000 foot ocean pipeline near the San Elijo Lagoon in north San
Diego County. The effluent exits the outfall pipeline approximately 1.5 miles offshore through diffuser ports
110 feet deep in the Pacific Ocean. The San Elijo Joint Powers Authority operates the San Elijo Ocean Outfall
and the San Elijo Pollution Control Facility. The San Elijo Ocean Outfall is jointly owned by the City and San
Elijo Joint Powers Authority and the City owns 79% of the 25.5 MGD of ocean outfall capacity pursuant to an
agreement with the San Elijo Joint Powers Authority that continues indefinitely unless terminated by either
party upon 2 years written notice. A pressure regulating station is located at the lower end of the Escondido
Land Outfall to control flow so that the total flow does not cause the pressure to exceed the pressure limitation
of the reinforced concrete pipe portion of the San Elijo Ocean Outfall. The City sends its dewatered solids to
Yuma, Arizona for use as a soil amendment.

Sewage Disposal Agreement

As discussed under the caption “—Hale Avenue Resource Recovery Facility,” 5.0 MGD (with an
option for an additional 0.3 MGD) of the total capacity of the HARREF is currently owned by the City of San
Diego and serves the Rancho Bernardo community south of the City. The City does not bill Wastewater
System users located in the City of San Diego directly. Pursuant to the terms of a Sewage Disposal Agreement
dated April 12, 1972, by and between the City and the City of San Diego (as amended, the “Sewage Disposal
Agreement”), the City of San Diego is obligated to pay the City in each Fiscal Year an amount equal to the
City of San Diego’s pro rata share (based on wastewater flows) of the total Operation and Maintenance Costs
and certain capital costs of those Wastewater System facilities which are utilized by the City of San Diego.
Prior to each Fiscal Year the City is required to estimate and notify the City of San Diego of its share of such
Operation and Maintenance Costs and capital costs and the City of San Diego is obligated to pay such amounts
in quarterly installments, billed in arrears. The first quarterly installment each Fiscal Year is adjusted either
upward or downward to reflect the actual expenses and flows for the previous Fiscal Year. The City treats the
moneys received from the City of San Diego as Revenues pledged to payment of the 2021 Bonds. See the
caption “WASTEWATER SYSTEM FINANCIAL INFORMATION—Historical Operating Results and Debt
Service Coverage.”

In Fiscal Year 2020, the last year for which the City’s full annual billing of the City of San Diego has
been received, the City received a total of $2,499,874 from the City of San Diego (or 6.60% of total
Revenues), and for Fiscal Year 2021, the latest year for which such information is available, the City budgeted
the City of San Diego’s share of Operation and Maintenance Costs to be $2,800,000. In the event that service
to the City of San Diego is interrupted, the City of San Diego may discontinue its payments for the period of
such interruption.

The Sewage Disposal Agreement expires in 2023 and may be extended for additional five year terms

at the City of San Diego’s option. There can be no assurance that the term of the Sewage Disposal Agreement
will be extended after 2023 or that any such extension will include similar provisions, and the likely impact of

22-



such an extension on Net Revenues is uncertain at this time. The projected operating results that are set forth
under the caption “WASTEWATER SYSTEM FINANCIAL INFORMATION—Projected Operating Results
and Debt Service Coverage” assume that the term of the Sewage Disposal Agreement will be extended after
2023, as the City of San Diego does not currently have an alternative means of treating wastewater generated
in the Rancho Bernardo community. See the caption “CERTAIN RISKS TO BONDHOLDERS—System
Demand.”

Environmental Compliance

The present discharge requirements for the HARRF’s treatment facilities are established by the
Regional Water Quality Control Board, San Diego Region (the “Regional Board”), which administers and
enforces all federal and State discharge requirements. The Regional Board administers regulations
promulgated under the National Pollutant Discharge Elimination System (“NPDES”) by the United States
Environmental Protection Agency and Division 7 of the California Water Code and regulations adopted
thereunder. The City presently holds two discharge permits — Waste Discharge Order No. R9-2010-0032,
which governs the discharge of reclaimed water, and Waste Discharge Order No. R9-2018-0002, which
governs the discharge of secondary treated effluent. The City’s Waste Discharge Orders were adopted by the
Regional Board on July 14, 2010 and September 8, 2010, respectively. Waste Discharge Order No.
R9-2010-0032 has no expiration date and Waste Discharge Order No. R9-2018-0002 expires on May 31, 2023.
The City is operating in compliance with the terms of the Waste Discharge Orders.

The City previously held an NPDES permit to provide for a discharge of brine from the power
generating facility that is described under the caption “—Largest Wastewater System Customers—Power
Generating Facility” directly to the Escondido Land Outfall. The Regional Board has transferred responsibility
for this permit to San Diego Gas & Electric (“SDGE”), which owns and operates the power generating facility.
The permit allows SDGE to discharge to the City’s brine system and defines the water quality requirements for
such discharge. The brine flows to the HARRF, where it may be temporarily stored before discharge into the